E 7 s 5

THE INFORMATION CONTAINED IN THIS DRAWING IS THE SOLE PROPERTY
OF OCTANE FITNESS. ANY REPRODUCTION IN PART OR WHOLE WITHOUT
THE WRITTEN PERMISSION OF OCTANE FITMESS 13 PROHIBITED.

PACKAGEIN BQX/’AVQ\
UNASSEMBLED N

PLACE IN HARDWARE(;S\
PACK (QUANTITY 2) "\

PACKAGE IN BOX 40y
UNASSEMBLED ~ \TX

(ny

N
7

| TIGHTEN SCREW SO NYLOCK ENGAGES.

NOTES: DO NOT CRUSH SIDE SHROUDS

1. OCTANE FTNESS ENGINEERING APPROVAL ON
FIRST SAMPLES AND VENDOR INSPECTION REPORT

REQUIRED PRIOR TO PRODUCTION FROM NEW OR

REVISED TOOLING.

AN
39\ PACKAGE IN BOX
—/ UNASSEMBLED

S/ PACK (QUANTITY 2]

”Z\ PLACE IN HARDWARE

\\?,\ APPLICABLE OCTANE FITNESS SPECIFICATIONS
SPEC NO. [SPECIFICATION TITLE

OFS-001  BELT TENSION REQUIREMENTS

p )
| cron romTsmoyg IV RIEG oV HANELEONES. gy1c0piase | oo i
A | T RERACE RS M AR INKS TSSO WIH o goovmer | ansos el
T ST TSR R 15 71,45 AN ¢ TGaT W W
© LS DDA FEOAL EveK Assenees Goraeoiis e i
BRI IS TP 4755 A 5 A A
ST FEPLACED MOVING ARG AND ATTACIMENT WETI OO
o [ IECRIBACAIAL TN wavoirs | a0 o
ST GG PO 7 e E T
o A CERIC AALE T CROGVERSTEAB NEREAT sy aparozs | oot i
e wiaworen oman
ST TR AT TR T8 35, 40,15,10 AR T
U TR ED IO SHOM NGRS 10 ReAk Foam pracker 000015316 | 120190012 DB
K o menoven onr<on worocoren | i | i
(7 (@)
\\

T T PART NUMBER DESCRIPTION Qty.
1 107673001 |ASSY, BRACED PEDAL LEVER, 4700 2
3B | 102916001 [ASSEMBLY, REAR TRACK COVER 1
39 | 101648001 |ASSEMBLY, ACCESS PANEL |
40 | 106941001 |ASSY, 4700 TOF SHROUD |
42 | 101870001  |COVER, MAST BOOT |
43 | 106935001 |ASSY, RHSTANDING SHROUD ]
44 | 106936001  |ASSY, LH STANDING SHROUD 1

SCREW, M5 X 0.8 X 18, PAN HEAD, TYPE 1, CROSS
45 102306001 |RECESSED, B2, FLAT WASHER 4
SCREW. M5 X 0.8 X 18, PAN HEAD, TYPE | CROSS
4 | 102134001 REREVMOX 9
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TEM | PART NUMBER DESCRIPTION Shi 2/QTY.
11 | 107673001 |ASSY, BRACED PEDAL LEVER, 4700 2
17 106485-001 |ASSY, RH MOVING ARM, PRO
. 18 | 106489001 |ASSY, LH MOVING ARM, 4700
{e) 19 | 102941001 |ASSEMBLY, CONSOLE MAST, PRO4700
N PLACE IN HARDWARE 27 | 101295001 |SCREW, MBX 1.25 X 200L SHCS, BLACK
(SpACK (QTY. 2) - ZINC, 129 3TL

31 ‘ 950052-009  [B18.21.2M, WASHER, LOCK, STL M10

50 ‘ 105606-001 ESLT,MWOXW 5X 65, HEXHEAD, GR 8.8,

1
1
1
4
8
41 ‘ 101979-001 [COVER, HANDLE BAR, NG DUAL LOCK 2
4
2
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| AN / \7/6 1) PACKAGE IN BOX UNASSEMBLED

ITEM PART
NO.  NUMBER DESCRIPTION Sht 3/QTY.

11 107673-001|ASSY, BRACED PEDAL LEVER, 4700 2

14 102498-001|SHAFT, ROCKER 2
15 102710-001 |ASSEMBLY, MULTI-AXIS BEARING LINK, PLASTIC 2
22 950046-009|NUT, HEX, NYLON INSERT, STL, M10 10
26 950046-008NUT. HEX, NYLON INSERT, STL, M8 4
29 100715-001(BOLT, MIO X 1.5 X 55, HEX HEAD, GR 8.8, C7 4

47 102286-001 1
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STRIDE MOTOR CABLE ROUTING

PUSH ITEM TIGHTLY
T FLAN

ENSURE ITEM IS IN CONTACT

WITH AXLE SHOULDER
ITEM NO. | PART NUMBER [DESCRIPTION Sht 4/QTY.
6 105160-001  |ASSEMBLY, RIGHT 3P LINK 1
. 7 105161-001  |ASSEMBLY, LEFT 3P LINK 1
8 102074-001  |COLLAR, LOCKING, SET SCREW, 25MM 2
9 105159-001  |ASSEMBLY, LINK, STABILIZER 2
10 104046-001  |CABLE ASSEMBLY, ACTUATOR, PRO4700 2
1 107673-001 ASSY, BRACED PEDAL LEVER, 4700 2
16 102042-001  |WELDMENT, OFFSET CRANK, PRO 2
22 950046-009  [NUT, HEX, NYLON INSERT, STL, M10 4
23 101561-001  [BOLT, M10 X 1.5 X 50, HEX HEAD, GR 8.8, CZ 2
24 101296-001  [SCREW, M8 X 1.25 X 45.0L SHCS, BLACK ZINC, 12.9 STL 2
26 950046-008  [NUT, HEX, NYLON INSERT, STL, M8 2
30 103459-001  |[SCREW, M10 X 1.5 X 450 BHCS, BLACK ZINC, 10.9 STL 2
% 33 105039-001  |AXLE, SHOULDERED 2
34 105030-001  |WASHER, WAVE, 19.3X 26.0X 1.4 2

ANE FITN
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ENSURE ITEM IS IN CONTACT
WITH AXLE SHOULDER

ENSURE ITEM IS IN CONTACT
WITH AXLE SHOULDER

APPLY SERIAL NUMBER
LABEL HERE

C (o]
F PART NUMBER [DESCRIPTION Sht 5/QT1Y.
5 4 102047-001 |WELDMENT, RIGHT CRANK ARM e
5 102048-001 |WELDMENT, LEFT CRANK ARM |
11107673001 ASSY. BRACED PEDAL LEVER, 4700 2
12 105199-001 |WLDMT, LEFT COMM ROCKER [
13 105197-001 |WLDMT, RIGHT COMM ROCKER [
2 950046009 _|NUT, HEX, NYLON INSERT, STL, M10 2
25 101720001 |WASHER, 10 X 30 X 2, STEEL, CZ 2
28 100716001 |BOLT, M10 X 1.5 X 20, HEX HEAD, GR 8.8, CZ 2
29 100715001 |BOLT, M0 X 1.5 X 55, HEX HEAD, GR 8.8, CZ 2
31 950052009 |B18.21.2M, WASHER, LOCK, STL, M10 8
32 103395-001 |NUT, HEX, NYLON INSERT, M10 X 1.5, CZ CLASS 10 2
. 48 101416001 |CABLE TIE, SCREW MOUNT, M5 4
49 100602-001 f L . 4

NOTES:

OCTANEFITNESS
/\ TORQUE FASTENER TO 23 N-M (17 FT-LB)

Fuel Your Life

RIGHT ROCKER SHOWN. ROUTE CABLE WITH RIGHT ROCKER SHOWN. TOP CABLETIE  RIGHTROCKER CABLE ROUTING SHOWN. MAKE SURE FREE CABLE IN LOOP SHOULD BE ) o RO PROA7TO0 BASE
/2\ TORQUE FASTENER TO 45 N-M (33 FI-L8) 101416-001 AS SHOWN. BOTTOM CABLE TIETOBE ~ MUST BE POSITIONED EXACTLY AS SHOWN, . BLACK CABLE SHRINK WRAP IS LOCATED AT CABLE APPROXIMATELY THIS LENGTH. e NOTES XXXt BOX
ALGNED AT 45 DEGREES TO EDGE OF ROCKER. R R L A\BLE N max
/3\ TORQUE FASTENER TO 75-80 N-M (55-60 FT-L8) FOR THE LOOP AS SHOWN IN THE PICTURE TO THE RIGHT.
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~—APPLY LOCTITE #603
! TOBOTH BEARINGS AND
N ’ AXLE DURING ASSEMBLY

e | DESCRFTION [ Ecos | oae e
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ITEM NO. | PART NUMBER DESCRIPTION Sht 6/QTY.
1 102935-001  |ASSEMBLY, MAIN FRAME COMPONENTS 1
2 104956-001  |ASSY, Q47 PULLEY, ROHS
3 100822-001 |BELT, DRIVE, 10RIB, 580) 1
1l 107673-001 ASSY, BRACED PEDAL LEVER, 4700 2
20 900009-001  [RING, RETAINING, 25MM 2
21 01821-001 |SCREW, M5 X0.8X 16.0L SHCS, $S, FLAT WASHER é
35 102777-001  |ASSEMBLY, TRACK COVER, OUTSIDE, LH 1
36 103455-001  |ASSEMBLY. TRACK COVER, CENTER 1
37 102778-001 |ASSEMBLY, TRACK COVER, OUTSIDE, RH 1 -
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